
- 20 -

REF. PART # DESCRIPTION QTY

1 120-06701 Frame for P-860IV ...................................................................................... 1 -
1 120-06311 Frame for P-920IV ...................................................................................... - 1
2 140-00812 Standard steel reversible scraper blade 1/2"  x 4"  x 84 1/2"  lg .......................... 1 -
2 140-00832 Standard steel reversible scraper blade 1/2"  x 4"  x 90 1/2"  lg .......................... - 1
2 140-15041 Stainless steel reversible scraper blade 1/2"  x 4"  x 84 1/2"  lg .......................... opt. -
2 140-15051 Stainless steel reversible scraper blade 1/2"  x 4"  x 90 1/2"  lg .......................... - opt.
3 319-38280 Plow  bolt  7/16"  NC x 1 1/4"  lg +  nut & lockw asher ....................................... 9 9
4 120-03954 Semi-industrial chute ................................................................................... 1 1
5 D-600-51 Pin 1"  x 3" ................................................................................................ 2 2
6 51472 Hitch pin clip (CP132H) ............................................................................... 4 4
7 25TR08 Cylinder 2.5"  x 8"  standard ......................................................................... 1 1
8 8149 U-shaped UHMW ±  14"  i.d. ........................................................................ 1 1
9 300-38310 Bolt  7/16"  NC x 1 1/2"  lg +  tw o-w ay locknut ............................................... 4 4

1 0 110-21091 Chain guard cover ....................................................................................... 1 -
10 110-21081 Chain guard cover ....................................................................................... - 1
11 8374 Adjustable clamp fastener (w elded) ............................................................... 1 1
12 110-10271 Threaded tube for idler adjustment ................................................................ 1 1
13 110-02402 Threaded rod for idler adjustment +  nut 7/16"  NC .......................................... 1 1
14 Std. Grease f it t ing 1/4" -28 90° .......................................................................... 2 2
15 9688 Compression spring ..................................................................................... 1 1
16 300-38250 Bolt  7/16"  NC x 1"  lg +  nylon locknut .......................................................... 2 2
17 346-45000 Nylon locknut 5/8"  NC thin .......................................................................... 1 1
18 376-44000 Flat w asher 5/8" ......................................................................................... 1 1
19 300-38310 Bolt  7/16"  NC x 1 1/2"  lg +  nylon locknut .................................................... 4 4
20 110-16481 Chain guard ................................................................................................ 1 1
21 Std. Grease f it t ing 1/4" -28 straight ...................................................................... 8 8
22 FD207 Flange (for 2 grease f it t ing) .......................................................................... 1 1
2 3 SAG207-20 Bearing 1 1/4"  w ith eccentric collar ............................................................... 1 1
2 4 SAGFD207-20-C Bearing 1 1/4"  +  f lange & 2 grease f it t ing (straight) +  eccentric collar ............... 1 1
2 5 160-03942 Spacer 1 1/4"  i.d. x 1 5/8"  o.d. x 5/32"  thick ............................................... 1 1
2 6 160-26511 Brass bushing 1"  i.d. x 1 1/2"  o.d. x 13/32"  lg ............................................. 2 2
2 7 190-01401 Chain no. 80 x 71"  lg (71 links) +  offset link & connecting link ....................... 1 1
2 8 300-46400 Bolt  3/4"  NC x 3"  lg (soudé) +  nylon locknut ................................................ 2 2
2 9 110-01052 Idler .......................................................................................................... 1 1
3 0 160-06511 Spacer 3/4 i.d. x 1 1/4"  o.d. x 3/4"  lg ......................................................... 2 2
3 1 110-07272 Sprocket 80A10 +  shearplate (incl. #21 & 26) (up to serial #37730) ............... 1 1
3 1 110-07273 Sprocket 80A10 +  shearplate (incl. #21 & 26) (from serial #37731 and up) ..... 1 1
3 2 9287 Idler sprocket #80 ....................................................................................... 2 2
3 3 150-00332 Idler clevis pin ............................................................................................ 1 1
3 4 300-32220 Bolt  1/4"  NC x 3/4"  lg +  nylon locknut +  2 f lat w ashers ................................ 1 1
3 5 300-32310 Bolt  1/4"  NC x 1 1/2"  lg +  nylon locknut (up to serial #37730) ...................... 1 1
3 5 300-32340 Bolt  1/4"  NC x 2"  lg +  nylon locknut (from serial #37731 and up) ................... 1 1
3 6 110-18822 Auger drive shaft 32 13/16"  lg overall (incl. #21 & 37) (up to serial #37730) ..... 1 -
3 6 110-18823 Auger drive shaft 32 13/16"  lg overall (incl. #21 & 37) (from serial #37731 and up) 1 -
3 6 110-05972 Auger drive shaft 35 13/16"  lg overall (incl. #21 & 37) (up to serial #37730) ..... - 1
3 6 110-05973 Auger drive shaft 35 13/16"  lg overall (incl. #21 & 37) (from serial #37731 and up) - 1
3 7 6466 Splined adaptor 1 1/4"  - 19 splines (w elded) .................................................. 1 1
3 8 300-40280 Bolt  1/2"  NC x 1 1/4"  lg +  lock w asher ........................................................ 8 8
3 9 190-01491 Gear box T27D modif ied .............................................................................. 1 1
4 0 8199 Adjustment plate for gear box +  4 nuts 1/2"  NC ............................................ 1 1
4 1 MLH-315 Hydraulic Orbit  motor w ith cushion valve ....................................................... 1 1
4 2 8369 Key for hydraulic motor ................................................................................ 1 1
4 3 130-08162 Guard ........................................................................................................ 1 1
4 4 300-36280 Bolt  3/8"  NC x 1 1/4"  lg +  square w eld nut  3/8"  NC +  lock w asher ................ 2 2
4 5 323-36160 Hexagonal socket set screw  3/8"  NC x 3/8"  lg ............................................... 2 2
4 6 110-44331 Sprocket 9 tooth ......................................................................................... 1 1
4 7 300-38400 Bolt  7/16"  NC x 3"  lg +  nylon locknut ......................................................... 2 2

SNOWBLOWERS P-860IV & P-920IV

P-860IV P-920IV

5

5

5

5
5

5
5

5


